
CUB CADET LLC, P.O. BOX 361131 CLEVELAND, OHIO 44136-0019

Printed In USA

Illustrated Parts Manual

Pro Z 100 Steering Wheel

Form No. 769-11467 
April 5, 2016



2

To The Owner

Record Product Information
To ease in ordering replacement parts, please locate the model 
plate on the equipment and record the information in the 
provided area to the right. You can locate the model plate by 
looking beneath the seat.

Model Number

Serial Number

Table of Contents

Painted Parts
When ordering painted service parts, a four digit color suffix must be added to the part number (e.g. 783-XXXXX-0637). 
Please refer to the table below for current color codes:

0637 Black

4021 Yellow (Cub Cadet)

0499 Beige (Cub Cadet)

0685 Blue (Cub Cadet)

0691 Black Jack (Cub Cadet Commercial)

Thank You
Thank you for purchasing a Cub Cadet Zero-Turn Tractor.  It was 
carefully engineered to provide excellent performance when 
properly operated and maintained. 

All information in this manual is relative to the most recent 
product information available at the time of printing.  Please be 
aware that this Illustrated Part’s Manual may cover a range of 
product specifications for various models.

Components listed and/or illustrated in this manual may not be 
applicable to all models. We reserve the right to change product 
specifications, designs and equipment without notice and 
without incurring obligation.

Throughout this manual, all references to right (RH) and left (LH) 
are observed from the operating position.

Seat Assembly........................................................... 4
Floorboard................................................................ 5
Operator’s Platform................................................. 6
Fuel Tank................................................................... 8
Frame........................................................................ 9
Front Axle Assembly................................................10
Steering Column & Pedal Controls........................12
Steering Linkage......................................................14

Drive Assembly........................................................16
Deck Lift Assembly..................................................18
Engine Accessories (Kohler)................................... 20
48” Deck.................................................................. 22
54” Deck.................................................................. 24
Electrical.................................................................. 26
Electrical Schematic............................................... 27
Labels...................................................................... 28



3

This page left intentionally blank.



4

Seat Assembly

6

6

7

7

6

7

5

7
5

3

8

6

4

2

1

6
6

Ref. Part Number Description

1 603-05282 Seat Plate Assembly, FR

2 603-05283 Seat Plate Assembly, RR

3 703-10051A Front Seat Bracket

4 703-10052A Rear Seat Bracket

5 710-0607 Screw 5/16-18 x .500

6 712-04063 Flange Lock Nut, 5/16-18

7 926-04012 Push Nut

8 757-05053 Seat



5

Floorboard

1

3

3

2

Ref. Part Number Description

1 703-10571 Floor Board

2 710-04483 Screw, 1/4-20 x .5

3 710-05424 Self Tapping Screw, 5/16-18 x .750



6

Operator’s Platform

16

9

18

1
11

10

6

19

11

15

12

11
3

22

21

21

11
1110

22

11 13

13

13
16

13

4

11

7

12
20

5

14

11

14

17

14

8
2

8

11

11

11

11

11

9



7

Operator’s Platform

Ref. Part Number Description

1 703-09186F Seatbox Top Plate

2 703-09320A Seat Frame

3 703-09332A Rear Seatbox Brace

4 703-10142A LH Tank Support Pplate

5 703-10143A RH Tank Support Plate

6 703-10312 LH Rear Bracket Sepport

7 703-10313 RH Rear Bracket Support

8 703-10365 Seat Box Bracket

9 703-10388A Rear Tank Bracket

10 703-10460A Front Tank Bracket

11 710-04484 Hex Washer Screw 5/16-18 x .750

12 710-05109 Screw 5/16-14 x 1

13 710-05424 Screw 5/16-18 x .750

14 710-0607 Screw 5/16-18 x .500

15 722-3022A Foam Tape .625 Wide x .25 THK Bulk

16 726-3045A Plug

17 731-09477 Plastic Plug

18 731-11219 LH Console Z-Style

19 731-11220 RH Console Z-Style

20 736-0607 Lock Washer, 5/16

21 738-04549A Torx Shoulder Screw 1/4-20

22 738-05090 Shoulder Screw M6-1 .368 X.115



8

Fuel Tank

Ref. Part Number Description

1 951-05301A Fuel Tank 3.50 GAL

2 710-06152 Screw-M4-0.7 x 8MM

3 712-05048 3 Way Select Nut

4 726-0205 Hose Clamp 1/20

5 726-04119 Drain Hose Clamp

6 726-3046 Ratchet Clip .250

7 731-0511 Trim Strip

8 747-06306 Tank Support Rod

9 751-10349-72 Fuel Hose, 1/4

10 951-12725 Fuel Cap 3.5 w/Tether"

2
11

3

12
4

13

1

8

1

7

9

9

4

14

15

9

6
5

10

1

16

17 18
19

Ref. Part Number Description
11 951-14488 Fuel Cap 3 Way

12 751-14526 3-Way Fuel Select Switch

13 751-14738 Fuel Hose Low Permeation

14 737-04341 Tee Fitting, Fuel

15 751-12089-70 Vent Hose

16 935-0149 Fuel Tank Bushing

17 735-04081 Rubber Grommet

18 751-10442 Fuel Pickup Fitting

19 751-12118 Rollover Valve



9

Frame

11
8

3

3

2

6
5

10

14

12

13

1

4

7
11

9

9

9
9

7
11

Ref Part Number Description

1 603-05238A Frame Assembly

2 603-05240A Folding Rops

3 703-10257 Rear Bumper

4 703-10333 Hitch Bracket

5 710-04998 Screw 5/16-18 x 1.00 GR5

6 710-1806 Screw 1/2-13 x 3.25 GR5

7 710-3032 Screw 1/2-13 x 1.25 GR5

8 712-04150 Nut

9 712-04339 Flange Nut

10 936-0272 Flat Washer .510 x 1.00 x .060

11 736-3019 Flat Washer .531 x 1.060 x .134

12 N/A Deck Hanger Bracket

13 710-0514 Screw 3/8-16 x 1 GR5

14 712-04217 Flange Lock Nut



10

Front Axle Assembly

9

22

30

31

27

2

27
20

30

11

19

16

1

26

8

17

186

4

29

30
28

29

10

15

13

3

5

25

21

15

7

23

25

12

8

14

15

32

33



11

Front Axle Assembly 

Ref. Part Number Description

1 603-05267 Front Caster Bracket Assembly

2 903-05275 Front Axle Assembly, includes

— 737-04345 Grease Zert 1/4-28

3 703-10384 Axle Grease Cap

4 703-10602 Hold Down Bracket

5 703-10631 Front Axle Support Plate

6 710-0514 Screw 3/8-16 x 1 GR5

7 710-0521 Screw 3/8-16 x 3 GR8

8 710-06041 Screw 5/16-18 x .75 GR5

9 710-06045 Screw 3/8-16 x 2.25 GR5

10 710-06093 Screw 3/8-16 x 2.00 GR5

11 710-06508 Screw 5/16-18 x 1.25

12 711-06081A Steering Gear Pivot Shaft

13 712-0359 Hex Nut Castle 3/4-16

14 712-04150 Nut

15 712-04217 Flange Lock Nut

16 912-3009 Hex Nut

17 714-0162 Cotter Pin-5/32 Dia.

18 717-04952 Steering Gear

19 717-05133 Steering Spur Gear 13T

20 721-04656 Seal

21 731-09291A Axle Cover (RH)

22 731-09320A Axle Cover (LH)

23 936-0344 Flat Washer

24 750-06085 Seal Ring

25 738-04549A Torx Shoulder Screw 1/4-20

26 738-05192A Screw 1/2-13 x 8.5 GR5 Flg

27 741-05055 Roller Bearing 47MM x 25MM x 15MM

28 750-05351 Caster Axle Spacer

29 750-05352 Spacer .76 x 1.23 x 1.25

30 634-04623A-0931 Wheel Assembly (13 x 6.50-6)

31 934-0255 Tubeless Valve

32 937-0280 Grease Fitting

33 941-04137A Brg-Ball .754 ID x 1.750 OD



12

65

2

34
30

2260
9

57

13

19
46

35
31

15 75

62
49

68
43

39

41

53
63

4

42
42

59

69

38

38

59

48
54

2628
40

67

55
21

36

32

251

37

33

34
27

51
11

24

51
27

25
20 3 6

24

47

66

73

63

24
34

45 18

6144

34

34
8

60

24

14

56
23

10

64

34

29
50

71

72

7

36

63

73

73

37

43 16
52

78
77 76 70

25
12

74

58

79

5

67
38

35

17

Steering Column & Pedal Controls



13

Ref. Part Number Description

1 02005058 Steering Column Adjustment Lever

2 703-10408A Support Bracket Assembly, RH

3 603-05040 Brake Pedal Assembly

4 603-05076 Lower Column Assembly

5 603-05128A Upper Column Assembly

6 647-05042A Brake Pedal Assembly

7 947-05087 Drive Pedal Assembly

8 703-08604 Speed Bracket, LH

9 703-08606 Speed Bracket, RH

10 703-08620A Steering Support Bracket

11 703-10573 Lower Steering Wheel Column

12 703-10582 Lower Column Cover

13 703-08646B Drive Pedal

14 703-08656 Support Bracket, LH

15 703-08675A Brake Pedal

16 903-09837A Return to Neutral Link

17 936-0351 Shim Washer, .76 x 1.50 x .030

18 703-08694B Reverse Pedal

19 703-10338A Forward pedal Bracket

20 703-09147 Tilt Steering Pedal

21 703-09279 Steering Column Cover

22 710-0106 Hex Head Screw, 1/4-20 x 1.25

23 710-0433 Hex Head Screw, 1/4-20 x .625

24 710-04484 Hex Washer Screw, 5/16-18 x .750

25 710-04483 Screw, 1/4-20 x .5

26 710-05375 Carriage Bolt, 1/2-13 x 1.25

27 710-0538 Hex Screw, 5/16-18 x .625

28 710-0643 Hex Cap Screw, 5/16-18 x 1.00

29 710-1245B Hex Screw, 5/16-24 x.875

30 710-3005 Hex Screw, 3/8-16 x 1.25

31 710-3008 Hex Screw, 5/16-18 x .75

32 711-05068A Clevis Pin, 5/16 x 4.135

33 711-05670 Clevis Pin, .224 Dia. x .625

34 712-04063 Flange Lock Nut, 5/16-18

35 712-04064 Flange Lock Nut, 1/4-20

36 712-04065 Flange Lock Nut, 3/8-16

37 714-04040 Bow-Tie Cotter Pin, 72

38 916-0231 E-Ring, .750

39 717-04960 14-Tooth Spur Gear

40 717-05247 Upper Steering Shaft

Ref. Part Number Description
41 717-05248 Lower Steering Shaft

42 731-09831 Column Wear Plate

43 732-04748 Extension Spring, .70 OD x 3.035 LG

44 732-04949 Torsion Spring, 1.00 ID x .22

45 735-04117 Reverse Pedal Pad

46 735-04118A Forward Pedal Pad

47 735-04136 Brake Pedal Pad

48 936-0179 Washer, Flat, .531 x 1.25 x .100

49 936-0192 Flat Washer, .535 x .930 x .090

50 736-0242 Bell Washer, .340 x .872 x .060

51 936-0264 Flat Washer, .330 x .630 x .064

52 936-0314 Thrust Washer, .375 x .700 x .030

53 936-0337 Flat Washer, .634 x 1.00 x .040

54 736-04602 Washer, .640 x 1.25 x .050

55 936-0760 Lock Washer, 17 x 23.8 x 1.95

56 736-3092 Flat Washer, .265 x 1.00 x .030

57 938-0296 Shoulder Screw, 5/16-18 x .437 x .268

58 731-11491 Steering Column Cover

59 738-04130A Shoulder Screw, 3/8-16 x .625 x .175

60 738-04483 Shoulder Spacer, .375 x .625 x .20

61 738-04552B Shoulder Spacer, 1.50 x 1.00 x .623

62 738-0929 Shoulder Screw, 3/8-16 x .496 x 1.445

63 941-0225 Hex Flange Bearing

64 741-0495 Flange Bearing, .63 ID x .695 OD x .06

65 741-05052 Hex Flange Bearing, 7/16

66 747-05654A Front Brake Rod

67 948-0209 Flange Bearing, .63 ID x 1.50

68 748-04203 Cruise Latch

69 748-05045 Steering Shaft Coupling

70 750-06497 Spacer, .267 ID x 1.00 OD x .36

71 631-04008B Steering Wheel Assembly

72 731-04039 Steering Wheel Cap

73 710-0376 Hex Cap Screw, 5/16-18 x 1.00

74 731-0511 Trim Strip

75 714-0162 Cotter Pin, 5/32 x 1.25

76 741-04425 Ball Bearing, .250 x .625

77 936-0211 Flat Washer

78 710-0606 Hex Cap Screw, 1/4-20 x 1.5

79 710-1331 Screw, #10-16 x 1.25

Steering Column & Pedal Controls



14

7

7
27

13

19

29

18

11

14

17

15

21
12

242
13

7

6
19

8

16

23
15

1212
15

23
7

15

24

15

14

27

14

15
21

19

12

19
14

10

14

28

17

24

1

12 22

4 22
8

18

17

3

9

5
5

18

14

12

26

25

24

12

12
25 19

20

26

Steering Linkage



15

Ref. Part Number Description

1 917-05039 Steering Gear Assembly, RH

2 917-05040 Steering Gear Assembly, LH

3 703-08882A Speed Cam Plate, LH

4 703-08883A Speed Cam Plate, RH

5 703-10404 Control Link

6 710-0276 Carriage Screw, 5/16-18 x 1.00

7 710-0520 Hex Screw, 3/8-16 x 1.50

8 710-3220 Hex Screw, 1/4-20 x 1.00

9 712-0266A Nut, Jamlock, 3/8-16

10 712-04063 Flange Lock Nut, 5/16-18

11 712-04064 Flange Lock Nut, 1/4-20

12 712-04065 Flange Lock Nut, 3/8-16

13 712-04339 Nut, 5/16-18, Centerlock

14 712-0711 Jam Nut, 3/8-24

15 723-04080 Female Ball-Joint

16 726-0201 Speed Nut, .3125 ID

17 726-0233 Push Nut, .25 ID x .50 OD

18 736-04630 Flat Washer, .356 x 2.00 x .060

19 736-04631 Flat Washer, .260 x 2.00 x .060

20 736-04639 Washer, .355 x 1.25 x .048

21 736-3010 Flat Washer, .407 x .812 x .135

22 737-04345 Grease Fitting, 3/16

23 950-0535 Spacer, .376 ID x .625 OD x .220

24 738-05046 Shoulder Screw, 3/8-16 x .625 x .875

25 738-1014 Shoulder Screw, .500 x 1.25 x 3/8-16

26 741-04425 Ball Bearing, .25 x .625

27 747-06130 Drag Link, .375 Dia.

28 747-06495 Hydro Link, RH

29 747-06496 Hydro Link, LH

Steering Linkage



16

40 42

43

41

1

32

38

16

9

5

9

40 17

28

7

23

7

23

37

8

25

35

4

19

13

34

13

30

36

2029

6

15
15

12

29

16

19

33

17

3

14

21

27
16

39

112

15

19

26

22

22

40

18

31

31
18

12

10

24

Drive Assembly



17

Ref. Part Number Description

1 903-05256 Idler Bracket Assembly

2 918-07112A LH Transmission Assembly

3 918-07113A RH Transmission Assembly

4 631-04286 Hydraulic Tank

5 703-10655 Frame Damper Mounting Bracket

6 703-10661A Trans Damper Mounting Bracket

7 710-0176 Hex Screw 5/16-18 x 2.75

8 710-0514 Screw 3/8-16 x 1 GR5

9 710-06045 Hex Screw-3/8-16 x 2.5 GR5

10 710-04484 Hex Washer Screw, 5/16-18 x .750

11 710-1315 Screw 3/8-16 x 1.250

12 710-1652 Screw 1/4-20 x .625

13 711-06112 Belt Keeper Rod .25 x 1.585

14 712-04063 Flange Lock Nut 5/16-18

15 712-04064 Flange Lock Nut 1/4-20

16 712-04065 Nut

17 712-05160 Lug Nut 7/16-14

18 714-04040 Bow Tie Cotter Pin 1/4-5/16

19 926-0324 Fuel Hose Clamp

20 727-05122 Damper Cylinder .870 OD

21 732-05390 Extension Spring .75 DIA. X 6.85

22 732-05475 Extension Spring .38 OD x 2.00 Lg

Ref. Part Number Description
23 736-0371 Thrust Washer

24 747-06172 Engine Keeper Rod

25 737-04342 90 Degree Nylon Fitting

26 737-05023 Extension Fitting 9/16-18

27 738-04162C Shoulder Spacer

28 738-04251A Support Tube Rod

29 738-05034 Shoulder Screw .395 Dia x .56 Lg

30 747-06074 Idler Spring Hook

31 747-06559A Bypass Rod

32 748-05029A Shoulder Spacer

33 750-06147A Transmission Spacer .75OD x 11.31

34 751-0588-30 Fuel Line 1/2 ID"

35 751-15123 Expansion Hose

36 954-04317A Transmission Drive Belt A x 67

37 756-05001A Electric PTO Pulley

38 756-05042 Idler Pulley 4.25 DIA

39 783-08389 Idler Pulley Cap

40 634-05299 Wheel Assembly, 23 x 10.5-12

41 934-0255 Tubeless Valve

42 734-05116-0901 Tire 23 x 10.5 x 12 Turf Master

43 634-05297 Rim Assembly

Drive Assembly



18

Deck Lift Assembly

29

17
38

2

29

46

37

16

14
39

4

9

47

35

26

22

30

28

28

7

13

3336
42

1 41

42
41

23

23

11

31

8

27
44

25

21

8

12

20

3

510

15

10

18

24

26

32

34

6

40
45

19

6

28

43



19

Deck Lift Assembly

Ref. Part Number Description

1 603-04973A Deck Lift Shaft Assembly

2 603-05086A RH Lift Arm

— 603-05087A LH Lift Arm

3 750-06031 Spacer

4 903-05143A Latch Handle Assembly

5 603-05208A Lift Bracket Assembly

6 647-05027 Brake Rod Assembly

7 703-09936 Outer Index Bracket

8 703-10475 Flat Spacer, 2.18 x 1.567 x .127

9 910-0224 Hex Screw AB-Tap #10-16 x 0.500

10 710-04484 Screw 5/16-18 x .750

11 710-0514 Screw 3/8-16 x 1 GR5

12 710-0859 Hex Screw-3/8-16 x 2.5 GR5

13 710-3008 Screw 5/16-18 x .75 GR5

14 710-3279 Screw 3/8-16 x 4.25 GR5

15 711-06284 Lift Link Ferrule

16 711-0635 Spring Insert

17 711-0642A Lift Handle Button

18 711-06591 Lift Pin

19 911-0832 Ferrule 3/8-24 x .375

20 712-0266A Jam Lock Nut

21 712-0301 Jam Nut, 3/4-10

22 712-04063 Flange Lock Nut 5/16-18

23 712-04217 Flange Lock Nut

Ref. Part Number Description
24 712-05046 Hex Nut Nylock 1/2-13

25 712-05154 Nut, 3/4-10, Nylock

26 912-3048 Hex Nut 

27 714-0211 Cotter Pin

28 714-04040 Bow Tie Cotter Pin 1/4-5/16

29 914-0470 Cotter Pin

30 714-05005 Bow Tie Cotter Pin

31 747-06644A Deck Front Hanger Rod

32 731-09683 Deck Lift Bracket

33 731-09687 Spacer-1.375 Shaft

34 731-09707 LH Deck Lift Bracket

35 731-3158 Lift Handle Grip

36 732-04587 Extension Spring .63 x 4.95

37 732-05096 Extension Spring

38 732-3097 Compression Spring

39 736-0262 Flat Washer .385 x .870 x .090

40 936-0314 Washer Thrust .375 x .70 x .030

41 738-04278 Shoulder Screw 1/4-20 x .50 19

42 741-05059 Flange Bearing

43 741-05170 Flange Bearing

44 741-05195 Flange Bearing

45 747-05592B Disengagement Brake Rod

46 747-06259A Lift Adjustment Link

47 747-06355 Lock Rod



20

Engine Accessories (Kohler)

2

1

13

311

9

16

4

8

5

15

6

812

14

7

10



21

Engine Accessories (Kohler)

Ref. Part Number Description

1 703-09796 Engine Sield Plate

2 703-10278 Engine Shield Bracket

3 703-10399 Throttle Cable Spacer

4 703-10416 Muffler Shield-Top

5 703-10417 Muffler Shield-Bottom

6 710-04683C Screw 3/8-16 x 1

7 710-05074 Screw 1/4-20 x 1.0

8 710-1652 Screw 1/4-20 x .625

9 712-3086 Flange Nut, M8 x 1.25

10 720-05110 Ball Knob

11 726-3046 Ratchet Clip .250

12 731-10746A Drain Hose Clip

13 946-05260 Throttle Cable 59"

14 747-06306 Tank Support Rod

15 751-15124A Round Twin Muffler

16 751-15323 Oil Drain Hose



22

48” Deck

1

40

42
51

46
43

44

13

50

50

7

53

49/56

9

16

25

61

33

18

31

22

15

16

29

29

36

8

32

28

2

12

26

20

4

41

19

47
48 45

47
48

45

55
58

32

27

23

6

24

34

3

15

5

3

37

39
17

17

35

14

46

16
38

54

21

59

30
57

62

64

65

52

63

65

64

62

57

61

60

11
38

29

36

29

10



23

48” Deck

Ref. Part Number Description

1 603-05268A 48" Fab Deck Assembly

2 603-05284 Idler Arm Assembly

3 918-07256 Spindle Assembly

4 703-09435 Deck Chute Baffle

5 710-0276 Carriage Bolt 5/16-18 x 1.00

6 710-05074 Screw 1/4-20 x 1.0

7 710-0599 Screw 1/4-20 x .500

8 710-0859 Hex Screw-3/8-16 x 2.5 GR5

9 710-1807 Screw 1/2-13 x 4.5 GR 5

10 710-3103 Screw 5/16-18 x 2.0 GR5

11 710-3144 Screw 3/8-16 x 2.0 GR5

12 710-3157A Screw 7/16-20 x 3.25 GR5

13 710-3178 Carriage Bolt 3/8-16 x .75

14 711-06200B Deck Pin

15 712-04063 Flange Lock Nut 5/16-18

16 712-04065 Nut

17 712-04150 Nut

18 753-04070 Lynch Pin

19 914-0507 Cotter Pin 3/32

20 917-05192 Electric Pto Clutch

21 756-3089 Pulley-4.00 OD

22 731-11926 Deck Skid Plate (LH)

23 732-04927 Extension Spring

24 735-05147 Bumper

25 936-0208 Washer .51 x 1.5 x .07

26 736-0322 Flat Washer .445 x 1.248 x .170

27 936-0344 Flat Washer

28 736-04606 Flat Washer

29 936-3004 Flat Washer

30 750-06145 Spacer

31 738-04091A Shoulder Screw .43 x .29 x 5/16-18

32 741-05211 Shoulder Spacer

33 942-04417 17" Blade (Hi Lift)

Ref. Part Number Description
34 747-05608 Deck Spring Hook

35 954-05012A Deck Belt A Sec x 137"

36 756-05062 Idler Pulley 4.0

37 756-05213 Idler Pulley 5.0"

38 783-08389 Idler Pulley Cap

39 783-09087 Pully Cap 1/2"

40 634-3159 Wheel Assembly 5"

41 710-0411 Hex Screw 3/8-16 x 4.00

42 712-04065 Nut

43 936-0300 Flat Washer

44 750-3193 Wheel Spacer .38ID x 3.04LG

45 703-10220 Belt Cover 

46 710-0276 Carriage Bolt 5/16-18 x 1.00

47 720-04122 Wing Knob 5/16-18

48 726-0201 Push Nut

49 931-05396 Deck Chute Assembly

50 710-0276 Carriage Bolt 5/16-18 x 1.00

51 712-04063 Flange Lock Nut 5/16-18

52 750-06139 Spacer

53 703-10371B Chute Bracket

54 750-05553 Spacer .812 ID x .218 LG

55 712-3004A Hex Flange Nut

56 735-05165 Fiber Formed Chute

57 748-3065A Deck Spindle Spacer

58 736-04639 Washer .355 ID x 1.25 OD x .048

59 703-10572 Spindle Reinforcement Plate

60 710-06120 Screw 3/4-16 x 8.25 GR5

61 712-3078 Hex Flange Nut 3/4

62 921-3018A Single Lip Seal

63 937-3000 Grease Fitting

64 941-04089 Cone Bearing

65 941-04091 Cup Bearing



24

54” Deck

42

6
11

28

67

36

20

2

34

25

17

18

32

32

39

10

35
9
1

31

19

3

14

29

22

15

18

53
54 51

53
54

51

2130

35

40

23

26

8
27

43

42

48

42

49

46

45 50

59

55/62

56

44

56

4

5

17

7

4

19

38

16

18
41

60
24

65

33
63

68

70

71

58

69

71

70

68

63

67

9

57

52

66

13
41

32

39

37

12

61
64

47



25

54” Deck

Ref. Part Number Description

1 96606 Hook Retaining Bracket

2 603-05269 Deck Assembly

3 603-05285 Deck Idler Assembly

4 918-07255 Spindle Assembly

5 703-07787 Spindle Reinforcement Plate

6 703-09593 Deck Chute Baffle

7 710-0276 Carriage Bolt 5/16-18 x 1.00

8 710-05074 Screw 1/4-20 x 1.0

9 710-0599 Screw 1/4-20 x .500

10 710-0859 Hex Screw-3/8-16 x 2.5 GR5

11 710-1807 Screw 1/2-13 x 4.5 GR 5

12 710-3103 Screw 5/16-18 x 2.0 GR5

13 710-3144 Screw 3/8-16 x 2.0 GR5 

14 710-3157A Screw 7/16-20 x 3.25 GR5

15 710-3178 Carriage Bolt 3/8-16 x .75

16 711-06200B Deck Pin

17 712-04063 Flange Lock Nut 5/16-18

18 712-04065 Nut

19 712-04150 Nut

20 753-04070 Lynch Pin

21 914-0507 Cotter Pin 3/32

22 917-05192 Electric PTO Clutch

23 721-04850 Pulley Cap 1/2",1"

24 756-04459A V-Pulley 5.768 Dia

25 731-11926 Deck Skid Plate (LH)

26 732-04927 Extension Spring

27 735-05147 Bumper

28 936-0208 Washer .51 x 1.5 x .07

29 736-0322 Flat Washer .445 x 1.248 x .170

30 936-0344 Flat Washer

31 736-04606 Flat Washer

32 936-3004 Flat Washer

33 750-06145 Spacer

34 738-04091A Shoulder Screw .43 x .29 x 5/16-18

35 741-05211 Shoulder Spacer 1.050 x .503 x 1.079

36 942-04416 19" Blade (Hi Lift)

Ref. Part Number Description
37 747-05608 Deck Spring Hook

38 954-05013 V-Belt B Sec x 154

39 756-05053 Idler Pulley 5.0

40 756-05212 Idler Pulley 6.0 Dia"

41 783-08389 Idler Pulley Cap

42 634-3159 Wheel Assembly 5"

43 710-04692 Screw 3/8-16 x 7.25 GR5

44 710-1649 Carriage Bolt 3/8-16 x 4.25 GR5

45 712-04065 Nut

46 712-05007 Nut, 3/8-16, Flange Centerlock

47 936-0300 Flat Washer

48 736-04296 Flat Washer .632 x 1.00 x .16

49 750-06516 Wheel Spacer

50 750-3193 Wheel Spacer .38 ID x 3.04 Lg

51 703-10099 Belt Cover 

52 710-0276 Carriage Bolt 5/16-18 x 1.00

53 720-04122 Wing Knob 5/16-18

54 726-0201 Push Nut

55 931-05396 Deck Chute Assembly

56 710-0276 Carriage Bolt 5/16-18 x 1.00

57 712-04063 Flange Lock Nut 5/16-18

58 750-06139 Spacer

59 703-10371B Chute Bracket

60 750-05553 Spacer .812 ID x .218 LG

61 712-3004A Hex Flange Nut

62 735-05165 Fiber Formed Chute

63 748-3065A Deck Spindle Spacer

64 736-04639 Washer .355 ID x 1.25 OD x .048

65 703-10572 Spindle Reinforcement Plate

66 710-06120 Screw 3/4-16 x 8.25 GR5

67 712-3078 Hex Flange Nut 3/4

68 921-3018A Single Lip Seal

69 937-3000 Grease Fitting

70 941-04089 Cone Bearing

71 941-04091 Cup Bearing



26

Electrical

3

13

11

10

4
8

129

7

5

7

6

1

2

Ref. Part Number Description

1 703-09338A LH Console Cover

2 703-10283A RH Console Cover

3 703-10377 Spacer

4 725-04363 Interlock Switch (NO/NC)

5 925-06506 Harness

6 925-3277 Ignition Switch

7 728-0199 Plastic Rivet

8 738-04237A Soulder Screw

9 710-1652 Screw 1/4-20 x .625

10 925-06170 Hour/SVC Meter

11 925-3233 PTO Switch

12 747-05685 Battery Retainer

13 925-1707D Battery



27

Electrical Schematic



28

Labels

777I25177

777I25178

777I25016 777I25421777D21262

I25016

777I25494777I25281 777X45654 777X40182

777S35375777D16533

pPR PTR

This equipment is solely for export and is
therefore exempt under 40 CFR 1068.230

from U.S.emission standards and
related requirements. 

MTD CONSUMER GROUP INC. 

EMISSION CONTROL INFORMATION

X45654

777D21462
777S35766

777S35730 777S35771

9%

MAX.
22 KG MAX.

113 KG

4-WHEEL STEER

PRO Z 100



29

Labels

777S35376 777D21241

777D21468

777S35738

777D21838

777S35772777S35581

777D21837

PRO  Z

54
48



Notes

30



31Notes



CUB CADET LLC, P.O. BOX 361131 CLEVELAND, OHIO 44136-0019

  

G E N U I N E

 

 FAC TOR Y   PARTS

To order replacement parts, call a Customer Support Representative at (800) 965-4CUB.
Locate your nearest Cub Cadet dealer at (877) 282-8684 

or visit www.cubcadet.com to find the nearest Cub Cadet dealer in your area.


	Seat Assembly
	Floorboard
	Operator’s Platform

	Fuel Tank
	Frame
	Front Axle Assembly

	Steering Column & Pedal Controls
	Steering Linkage
	Drive Assembly
	Deck Lift Assembly
	Engine Accessories (Kohler)
	48” Deck
	54” Deck
	Electrical
	Electrical Schematic
	Labels


